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Re: Shear Test of Adhesive 

Object of Test 
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Case No. 433*00 
Ref. Symbols 1611 v^ 
Rroject Ifo. ET-1523 
Completed 6/15/53 

The object of the test was to determine the shear strength of EC870 
cement when used to bond rubber to aluminum. 

Function of Object Tested 

The object tested was to be used to bond the protective surface of 
the H*192 and H-193. 

Authorlstation for Test 

The test waji requested by Division 1284 in a Work Order A\ithoris»tion 
dated June 12, 1953. The consultant was Mr, D, J. Kutt. 

Procedtge 

The rubber samples were bonded between two l^inch "vide alumiinsa stripe. 
The strips were inserted in the testing machine ai»l tested in tension 
to shear the adhesive. 

The eauipment used was the Baldwln-Southwark universal testing machine 
(5000 lbs). 

Results 

Three samples were tested, each sample having one aouarc inch of bonded 
3urfae-3. The shear strengths were 214, 220, and 236 psi. 
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The consultant stated that the test qualified the adhesive for his 
particular rise and that he did not know the type of rubber used in 
the test. 

Test Conduct^ by J. k,JWSJ - 1611 

R. L. WAGAK 
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